KELLEY MANUFACTURING CORPORATION

PO BOX 276 - 131 PROGRESSIVE DRIVE « OTTOVILLE, OHIO 45876 « PHONE 419-453-5539 « FAX 419-453-2278


michelle
Text Box
KELLEY MANUFACTURING CORPORATION
PO BOX 276 • 131 PROGRESSIVE DRIVE • OTTOVILLE, OHIO 45876 • PHONE 419-453-5539 • FAX 419-453-2278


KELT.EY BI1ISABACKHOE PARTS LIST

SAFETY LOCKING
BarFarRSIE

[
i L

S——————

= 23

SWING ASSEM DeraiL @U

ILL. QTY PART NO. DESCRIPTION I, QTY PART NQO. DESCRIPTION
1 1 BMF12676 Main Frame Weld Assy B13 25 4 SNT 2031 3/8" Nut
2 1 BMF12677 Swing Mast Weld Assy 26 1 SBT 2050 1/2" x 34" Bolt
3 1 BMF12319 Boom Weld Assy 27 1 SNT 2080 1/2" Locknut
4 1 BMF1282} Dipper Stick Assy 28 2 SET 2021 3/8" x 3/4" Bolt
3 1 BMF12680 Boom Lock 29 2 SWs z033 3/8" Lockwasher
6 2 BMF11609 Stabilizer Arm (Standard) 30 1 SRBT 316 5/16" x 11" Boit
8 2 BMF12681 Stabilizer Arm (Pickup Model) 31 4 SBTI10502 Self Tapping Screw
7 2 BMF11610 Stabilizer Pad (standard) 32 2 SCL10892 Hose Hold Down Clamp
7 2 BMF12682 Stabilizer Pad (Pickup Model) 33 1 SPN11639 1/4" Lynch Pin
8 . 6 SFT10850 Bushing, 14" x 17 34 2 SPN 141 7/16™ Lynch Pin
9 14 SFT10986 Bushing, 1" x 17 35 4 SPN10463 Pin, 1" x 5-3/4" Swing Cyl. Base,
10 1 BMS12510 Seat Dipper Cyl. Red, Bucket Cyl. Base
11 1 BMS12683 Seat Base 36 2 SPN12690 Pin, 1™ x 6-3/8" Swing Cyl. Red
12 1 BCY12684 BOOM Cylinder 37 2  SPN12591 Pin, 13" x 51" Swing Pivot
13 1 BCY12823 DIPPER Cylinder 38 1 SPN12682 Pin, 1i" x 8-1/8" Boom Pivot
14 1 BCY12686 BUCKET Cylinder 39 1 SPN12693 Pin, 1" x 7-1/8" Boom Cyl. Rod
15 2 BCY12687 STABILIZER Cylinder 40 6 SPN10520 Pin, 1" x 631" Boom Cyl. Base,
16 2 BCY 302 SWING Cylinder Dipper Cyl. Base, Stabilizer
17 1 BMF12688 Bucket Link 41 1 SPN126%4 Pin, 14" x 7-3/8" Dipper Pivot
18 2 BMF12688 Cylinder Link 42 2 SPN12685 Pin, 1" x 7-1/16" Bucket Cyl. Rod.
19 BBK---—- Bucket, 9",12"15",18" ' Bucket Linkage
20 BBK 168 Replaceable Tooth POINT 43 1 SPN12636 Pin, 1" x 1-1/8" Bucket Link
20 BBK 167 Bucket Tooth SHANK 44 1 SPN 130 Pin,13" x8-1/8" Bucket Pivot
20 BBK 192 Bucket Tooth,SHANK and POINT 45 2 SPN11603 Pin, 3/4" x 44", Stabilizer Cyl. Reod
27 6 SPN10330 Roll Pin, 5/16" x 2" 46 2  SPN10027 Pin, 3/4" x 34", Stabilizer Pad
22 14 SBT10795 S/16™ x 2" Bolt NI 2  SPN10453 Pin, 7/8" x 4-3/8" Hitch
23 14 SNT12434 5/16" Locknut 47 2 SwWS10e32 Washer, 1-1/4" I.D.
© 24 4 SBT12437 - 3/8" x 21" Bolt 48 1 BMS12697 Vaive Cover
i ‘ NI 4 SPNI12573 Pins, 3/4" x 2}", Drawbar




T

Bomou D=rAIL CF . | = B e
.Bommox. 2 2 (WEPBY rosss

Dics=2 (YIINDER . 2

i

< Wy
£
7

-
\\\\\mﬁ\\\“‘“‘ ’ '
Lo
< I O

EET HAND SHOWN DETAIL

B 15A Hoses @ Fittings

III. QTY PART NO. DESCRIPTION

AGB 2 SHO1})123 Hose 6P-30"-8-8JFS

c - 2 SHQO11014 Hose 4P-16"-8§JFS-6JFS
D 1 SHO12554 Hose 4P-702'-6JFS-6JFS
E 1 SHQO1263% Hose 6P-85"-8JFS-6JFS
F 1 SHQ12700 Hose 6P-113"-68JFS-3JFS
G 1 SHQ12701 Hose 4P-119"-6JM-8JFS
HGI 2 SHQ105386 Hose 4P-29"-6JFS-6JFS
J 1 SHQ12702 Hose 4P-64"-6JM-6JFS
K 1 SHO12703 Hose 6P-65"-6JM-6JFS
L 2 SHO12283 Hose 4P-46"-8JFS-6JFS
M 2 SHO12257 Hose 4P-42"-6JFS-6JFS
1 2 SFT 308 863B x 6 Elbow

2 1 SFT 313 LH ¥Manifold Cushion

3 1 SFT 314 RHE Manifold Cushion
4 2 BCY 302 Swing Cylinder

3 2 SHFT 312 8538 x 6 Elbow

2



ST

5

oR 0N - El_’z )
-~

X . 6___/ /1
KELLEY o 1_‘“@\ Cop 120

. .:-?;__3\\; I CL\J— —
B15 - <y CEYOND
HOSES znd FITTINGS ﬂ\‘\{:‘- _

QTY,

O N =N

PART NQ. DESCRIPTION

SFT1Q146 8508x6x8 Straight Thread O-Ring Connectar

SFT100638 853B8x8x10 Straight Thread O-Aing €0° Eibaw

253049 Power Beyond Slesve ,

SFT10079 850Bx8x10 Straight Thread O-Ring Cannector -

This Hose Must be supplied by Dealer, Varies with Tractor Models

-



LNFHNLSNPAY TYILIFN S0 CLOTS)

_ 3 ST0HLNOQ) HO

S INIHLSNr A TELNOXINOH S04 STT0)H G3LLOTS 1Tl
STLON

b123Q FT10SNOY

\\\\\\\

J0ALNOD)

STA-0OTC

AATVANA "TO

LINOD

SLNN .8/€ TEGZINS 6

S¥ANSYM IV .8/¢ vEOZSHS 9

L1108 39VINAYD .Z/T T X g/¢ zETLUS €
IVO13 HIIM IATVA INIDVY YELIBG 1
INR ON 91/S - BIOZINS z

1108 A8 W1 X u%/T  %99%771Is z

N Wy/T 'LONADOT ££9711ns H

w8/T X W9T/T 'SNIA 841100  LLETIN4S b

dIBD FTANVH

0E00TSHS

=

NoTIATEosEa

TON TAVA

Wb/E X ub/T 'SNId 6LETTHAS [
NIVH HT ‘¥3A37T TOHIHOD SL9TIsHA T
HIVH 1 ‘33A37 T08L1N0D YL9TTSHA 1
YIZIT19VIS ‘H3IATT TO4IHOD TL9TTISNY 2
ANIT 9NOT W1 TL9ZISHS 1
_ MNIT 1d0HS 1Y 699ZTSHS 1
4 YANSYANDO0T ,.91/8 6TOZSHS 3
3 HAYDSAVD wB/S X L91/5  6GIBOOTLES £
: gl w8/L X .91/6 1708 ¥3@’INOUS VLETTLES z
mh,.\..\Qb @M:Om\{@b 40 d0LO] ACOE FATYA T0HLKO) TTHLEN] @ NOINNAL TOMINOD N1 B99ZISHA 1
ROTIHNYL TOHINOD 1Y L99ZTSHY 1
(E66T'T HYL ZONIS I7Ind) SN 3SVE TOHINOD 6982 15KT T
HOTIATHAEH TONIIVA TRLG

STEL—-OTe AT e

AT A "TITOGY 1L BT

N M TN O~

ol

1

i
|



ey

111.

A R Y W N

Qev.

i
el il T

Ry ///
- L
y .

3

YN

VALVE SECTION

Parc
Ko,

785018
254009
254006
255002
254016
785058
410502
%90963
493785
407229
255096
93850
255145
401009
410540
255146
401271
255062
255040
405393
255041

406484

400905

401603
255035

255034

254000
255013
410512

il

i RACINE SIX SECTION VALVE
tti.
Description No. Qev.
10 5.A.E. Plug Assembly 10 |
Ouclet Manifold Sectivn With £10 il 1
Valve Seccion With #8 Openings 32 1
Female Spool End 33 1
Inlec Manifold Section Wich ¢10 3& 1
Reliel{ Valve Carcridge 23 !
Snap Ring 36 12
Back-up Ring 17 3
Spring b1} 12
Seat 0'Ring b} [}
Poppec 1] ]
Spring 41 [
Spring Seat &2 6
Jam Nut [} 6
Adjuscment Screw (13 6.
Cartridge Body &5 6
Spring Seac O'Ring 46 3
Cartridge Body &7 3
Seac .8 1
Carcridge Body O°Ring
Piscon &9 1
0'Ring 50 !
Lockwasher 52 i
Screw 53 i
Spoal End 54 Z
Spacer 35 2
Cover 56 2
Spring Recalner 57 i
Sering 58 2
59 2z

TIEROD

.E\\‘D @WWM 9§
5.1
@ ()

A @@ ’

NOTE:
Torque lie rod nuts
160Ibs (1)-in (18,1 Nm)

Parc
No. Descrtgt[nn
406460 0'Rtng
490975 Back=up Ring
405688 0°'Ring
255049 Power Beyond Sleeve
405393 Q'Ring
3155099 48 Plug
490308 0'Ring
405895 0'Ring
401248 O'Ring
406127 0'Ring
255021 Load Check Piston
£10520 Spring
405688 0'Ring
255020 Plug
785011 Load Check Assembly
401033 Tile Rod Nut

. 400908 Tle Rod Lockwasher
255162 Tle Rad
981122 Boom Section W/Float Posicion
256242 Valve Body
255257 Spool, Float
255258 Spring Recainer
255105 Spaol End, Floac
401072 8all, Decenc
L10550 Spring, Decenc
402964 Serew, Allen Head
254235 Lover Excension
410540 Screw, Allen Head

&0i032 HNuc

e



BCY 12823 Dipper

Cylinder 2-1/2" x 14"

ILT.. PART : L. g PART
NO. OQOTY. NO. DESCRIPTION . NO. QTY. NO. " DESCRIPTION
1 1 SCY128246 BARREL ASSEMBLY g* 2 SCY1070 BACK-UP RINGS
| .2 1 SBT1017 CAPSCREW, 7/8" g* 1 SCY1024 O'RING
3 1 SCY1018 DYNA SEAL, T7/8" 11* i SCY1038 LOCKWIRE
4 1 SCY1020 PISTON 12% 1 . SCY1025 ~ ROD SEAL
5% ! SCY1018  PISTON SEAL 13* 1 SCY1027 ROD WIPER
6~ 1 SWS245 INTERNAL LOCKWASHER 14 1 SCY10709 ROD ASSEMBLY
7 1 SCY1023  CYLINDER HEAD i SCY1030 SEAT, KIT
|
{
BCY 12687 Stabilizex Cylinder 21" x 10"
ILL. PART oL. -~ PART :
NO. QTY. NO. DESCRIPTION : NO. ©QTY. NO. DESCRIPTION .
i . SCcY12710 BARREL ASSEMBLY 8* 2 SCY1070 . BACK-UP RINGS
2 1 SBTI1017 CAPSCREW, 7/8" g* 1 5CY1024 O'RING
3= 1 scylo1s DYNA SEAL, T/8" 11 1 SCY1036 LOCKWIRE
4 1 SCY1020 PISTON Iz~ 1., :SCY1025 ROD SEAL
3% 1 sSCY1019 PISTON SEAL 13* 1 SEYL027 ROD WIPER
G* .4 SWS245 INTERNAL LOCKWASHER 14 1 5CY12711 ROD ASSEMBLY
7 1 SCY1023 CYLINDER HEAD 1 SCY1030 SEAL KIT



BRCY 12684 BOONM Cylinder 24" x 20"

PART s
aTY. NO. DESCRIPTION
2 SCY1070 BACK-UP RINGS
4 SCY1024 QO'RING
1 SCY1038 LOCKWIRE
1 . 8CY1025 ROD SEAL
1 SCY1027 - ROD WIPER
1 SEY12707 ROD ASSEMBLY
1 SCY1030 SEAL KIT

ILL. PART : IIL.
NO. QTY. NO. DESCRIPTION NO:
1 1 SCY12706 BARREL ASSEMBLY g8*
2 1 SBT1017 CAPSCREW, 7/8" g*
3* 1 SCY1018 DYNA SEAT, T7/8" 11*
4 1 SCY1020 PISTON 12%
5% 1 SCY1018 PISTON SEAL 13*
g* 1 SWS2435 INTERNAL LOCKWASHER 14
T g S5CY1023 CYLINDER HEAD
BCY 12686
ILL. PART ILL.
NQ. QTY. NO. DESCRIPTION NO.
1 L SCY12704 BARREL ASSEMELY g
pA 1 SBT1017 CAPSCREW, 7/8" gx
3* i SCY1018 DYNA SEATL, 7/8" 13*
4 ki SCY1020 PISTON L2*
g* 1 sCylois PISTON SEAL 13®
6% 1 S1WS245 INTERNAL LOCKWASHER 14
7 1 SCY1023 CYLINDER HEAD

Bucltet Cyiinder 24" x 14"

PART
NO.

SCY1070
5CY1024
SCY1038
SCY1025
SCY1027
SCY12705

SCY1030

DESCRIPTION

BACXK-UP RINGS
QO'RING
LOCKWIRE

ROD SEAL

ROD WIPER

ROD ASSEMBLY

AT, XKIT



PART

BCY 302 SWING Cylinder 2-1/2" & 10"

INTERNAL LOCKWASHER

NO. BT, " NO. DESCRIPTION

& 1 SCY1083 BARREL ASSEMEBLY
2 1 SBT1017 CAPSCREW, 7/8"
3* L SCY1018 DYNA SEAT, 7/8"
4 1 SCY1020 PISTON

E* 1 SCY1018 PISTON SEAL

g* 1 SWS2435

7 1 SCYLi023 CYLINDER HEAD

12

PART
oTY NO. DESCRIPTION
2  SCY1070  BACK-UP RINGS
1 SCY102¢  O'RING
1  SCY1036  LOCKWIRE
1 SCY1025  ROD SEAL
1 SCY102T  ROD WIPER
1 SCY1082 - ROD ASSEMBLY
1 SCY1030  SEAL KIT



"aIS)) &) LY TNV
h311) Y 30 ONIOVAE VLXT SSTIN I TN STIOH WIINIWITTE M1y JQLOVS] NO LNAOL/LON O
DNISHOHIOLOYY] O] SHEMBI() ONIATON SrMIFICAE ) WINE] INCJISTT T LY F¢]
\A“V.v/ owbqtmummﬁﬁwémnﬁm,m@ﬂt@&%@&tm@&&bt@n¥o.$< b.éotb.«\u

sALON

‘aVEMYSq HONOIHL
LT0OL/ AOHINE 04 TTOL YN LXINY 14T O AIYSSIDOIN
FY AV L] dQ AISYTAIY TG AVLY LHIg] ' JOLOYY NO
ONIANILFG "FTISSOA S Y/ SHTAvraof aznoly
TG LSNL (T)LHIg) LNNOLY FYIY

(7015 vz O
QE\FEDOEMQIYOQ\@\%\..MN n o



2

4R BeKT. MusTBeMoveD @
foeLiarD A5 FARAS PosSIBLE,

DepENDING ONIMODEL BRXT: MAY BE REVERSED

0 DRILLING ExTRA HoLE I DRALIBAR FORANCHOR o /t

BoiT May Be NECESSARY- ﬁ p
Cinecy BotTs

70 DRALIBARA. /

PeAR MNTGDETAIL  f
VIEWED FRor FEONT

KELLEY B15 BACKHOE STABILIZER MOQUNT KIT

PARTES LISXIT

oI QTY PART NO. DESCRIPTION
1 2 BMS12712 " LOWER LINK HITCHES
2 2 BMS12713 TOP LINKS
3 4 SPN12575 Pin 3/4" x 23" W/washer
4 4 SBT12716 n-Bult, 578" x 3" ¥ 2-3/4"
5 10 SNT 2088 5/8" Nuts
6 10 SWS 2088 5/8" Lockwasher
T 4 SPN11638 Lynch Pin, 1/4"
8 L BMS12714 TRACTOR HITCH ASSY.
9 1 BNS127135 CLAMP PLATE :
10 2 SBT10486 Bolt, 3/4"™ x 34" All Threads
11 2 SNT10584 3/4" Jam Nut
12 1 SBT10263 3/4" x 31" Bolt
13 2 SBT 2074 /8" x 4" Bolt
- 14 4 SWS 2089 5/8" Flatwasher
15 1. SNT 2102 3/4" Nut
16 1

SWS 2103 3/4" Lockwasher

JO




SUCTION 70 FPurtP e

0
—n

O A

Rerove Hose GuArD
EDriLL 9-Z5HoLES TO
MoUNT RESERVCIR TO
COUNCIL.

FeoM RETueN
FORTONCONTROL

-,

ol

@\‘

"VALVE

B-15 HYDRAULIC PUMP SYSTEM INSTRUCTIONS

A. Starting with the reservoir oil tank install on suction side of the reservair in the following sequence: (#2) suction screen, (#3)
1" 90 degree strect el, (#4) 1" to 3/4" reducer bushing, (#5) machined 3/4" x 4" nipple. Then instail on return side of reservoir -
in the following sequence: (#6) 1/2" street el, (#7) 1/2" M.P.T. to 3/8" F.P.T. swivel.

B. Remove backhoe hose guatd (#8) and drill four 3/8" holes through 1/4" hose guard holes. Install the tank to the front side
of the backhoe control counsel with four 5/16” x 1" capscrews, nuts and lockwashers.

C. Install the (#9) pump torque bar to (#13) the pump as shown with the suction inlet in the position as shown. Install on the
suction side of pump in the following sequence: (#10) 1-1/4" O-ring to 1" adaptor fitting, (#4) 1" to 3/4" reducer bushing, (¥11)
3/4" street el, (#5) machined 3/4" x 4" nipple. Install on the pressure side of pump in the following sequence: (#12) 1" O-ring
to 1/2" M.P.T., (#6) 1/2" street el, (#7) 1/2" M.P.T. to 3/8" F.P.T. swivel. Install (#14) P.T.O. pump coupler to pump using 1/4"
square key. Tighten set screws on coupler.

D. Back the tractor as close as possible to backhoe. Connect (#15) third point link from tractor to backhoe using (#16) the third
point pin. Connect pump to tractor PT.0.

E. Connect (#17) 50" suction hose from reservoir to pump using (#18) hose clamps. Connect (#19) hose from return side of
valve to reservoir. Connect (#20) from pressure port of pump to valve inlet pressure port.

F. With hydraulic pump in operation use stabilizers, boom and dipper stick to raise backhoe to desired recommended operating
height of 12" to 14" 1o lower frame cross tube.

G. Connect (#21 and #22) drawbar bracing lo drawbar mount according lo the drawing.

'

Genceat EEBqNG’EHEM?

7o FRESSUERE
PoeT ON CoNTROL

e/





